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Experimental Study on Coefficient of Packing Friction Behavior by Gland Retorquing
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Fig.1 Packing Stresses After Initial Gland Torque
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Fig.2 Packing Consolidation by Stroke-Retorque
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Fig.3 Mock-up for Packing Friction Test
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Fig.4 Die-formed Graphite Packing Test Result
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Fig.5 Teflon Packing Test Result
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